



1000 BURLINGTON STREET, NORTH KANSAS CITY, MO 64116 1-816-474-5210 TOLL FREE 1-800-892-TUBE

ATLAS TUBE, DIVISION OF ZEKELMAN INDUSTRIES

Certified Test Report

S 4750 West Marshall Avenue LONGVIEW TX 75604-4817	Size: 03.00X03.00	Customer Order No: 4500547210	Customer Part No: 6530018824
	Gauge: 3/16		
	Date: 03/17/2023	Delivery No: 89992890 Load No: 7264164	Length: 24 FT
Specification: ASTM A500-21 Gr.B/C			

Heat No	Yield KSI	Tensile KSI	Elongation % 2 Inch
22163651	63.4	71.4	27.00

Heat No	C	MN	P	S	SI	CU	NI	CR	MO	V
22163651	0.0600	0.8300	0.0100	0.0040	0.0200	0.1000	0.0500	0.0600	0.0180	0.0040

This material was melted & manufactured in the U.S.A. This material meets the Buy America requirement of 23 CFR 635.410.
Coil Producing Mill: BIG RIVER STEEL LLC, Osceola, AR

We hereby certify that all test results shown in this report are correct as contained in the records of our company. All testing and manufacturing is in accordance to A.S.T.M. parameters encompassed within the scope of the specifications denoted in the specification and grade tiles above. This product was manufactured in accordance with your purchase order requirements.

This material has not come into direct contact with mercury, any of its compounds, or any mercury bearing devices during our manufacturing process, testing, or inspections.

This material is in compliance with EN 10204 Section 4.1 Inspection Certificate Type 3.1

Tensile test completed using test specimen with 3/4" reduced area.

ATLAS TUBE, DIVISION OF ZEKELMAN INDUSTRIES

Jonathan Wolfe
Quality Assurance Manager